
Technical Package 
Cover Page 

This file contains the following documents: 
1. Summary of application (in plain language) 

• English 
• Alternative Language (Spanish) 

2. First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit) 
• English 
• Alternative Language (Spanish) 

3. Second notice (NAPD-Notice of Preliminary Decision) 
• English 
• Alternative Language (Spanish) 

4. Application materials *  
5. Draft permit * 
6. Technical summary or fact sheet * 
 

Portada de  
Paquete Técnico 

Este archivo contiene los siguientes documentos: 
1. Resumen de la solicitud (en lenguaje sencillo) 

• Inglés 
• Idioma alternativo (español) 

2. Primer aviso (NORI, Aviso de Recepción de Solicitud e Intención de Obtener un Permiso) 
• Inglés 
• Idioma alternativo (español) 

3. Segundo aviso (NAPD, Aviso de Decisión Preliminar) 
• Inglés 
• Idioma alternativo (español) 

4. Materiales de la solicitud ** 
5. Proyecto de permiso ** 
6. Resumen técnico u hoja de datos ** 



1 
 

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT 
APPLICATIONS 

DOMESTIC WASTEWATER 

The following summary is provided for this pending water quality permit application 
being reviewed by the Texas Commission on Environmental Quality as required by 30 
Texas Administrative Code Chapter 39.  The information provided in this summary may 
change during the technical review of the application and are not federal enforceable 
representations of the permit application. 

BGICO, LLC (CN606281970) proposes to operate a new wastewater treatment plant 
(RN112005186) and activated sludge treatment process that will produce effluent 
suitable for meeting TCEQ’s stringent wastewater standards for tributaries to the 
Colorado River. The facility will be located at 4400 Farm-to-Market Road 1327, in Buda, 
Travis County, Texas 78610. 

The new plant is proposed to be built in three phases. The first phase is planned to 
have a treatment capacity of 0.150 million gallons per day (MGD), followed by an 
interim flow rate of 1.150 MGD, and a final capacity of 3.150 MGD. 

Discharges from the facility are expected to contain up to 5 mg/l five-day 
carbonaceous biochemical oxygen demand (CBOD5), 5 mg/l total suspended solids 
(TSS), 2 mg/l ammonia nitrogen (NH3-N), 1 mg/l phosphorous (P), and disinfection to 
reduce Escherichia coli. Domestic wastewater processes will be: headworks screening, 
odor control for headworks and portable toilet waste receiving station, conventional 
activated sludge aeration basins, clarifiers, sludge holding tanks, dewatering bins, 
chlorine and ultraviolet light disinfection units, tertiary filters, effluent pump station, 
above ground effluent storage, effluent flow pump station metering and discharge, 
landfill sludge disposal, and beneficial use of effluent in various commercial activities, 
and/or discharge into Dry Creek. The same type treatment units will be used in all 
three (3) phases of expansion. 

 

 

 
 



PLANTILLA ENESPAÑOLPARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS 
TPDES o TLAP  
 
AGUAS RESIDUALES DOMÉSTICAS 
 
El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua 
pendiente que está siendo revisada por la Comisión de Calidad Ambiental de Texas 
según lo requerido por el Capítulo 39 del Código Administrativo de Texas 30. La 
información proporcionada en este resumen puede cambiar durante la revisión técnica 
de la solicitud y no son representaciones federales exigibles de la solicitud de permiso. 
 
BGICO, LLC (es decir, CN606281970) propone operar una facilidad de aguas residuales 
(RN112005186) con un proceso de tratamiento de lodos activados que producirá 
efluentes adecuados para cumplir con los estándares de aguas residuales más estrictos 
de TCEQ para afluentes para el Rio Colorado. La instalación estará ubicada en 4400 
Farm-to-Market Road 1327, en Buda, en el Condado de Travis, Texas 78610. 
 
Se propone que la nueva facilidad se construya en tres fases. Se planifica que la 
primera fase tenga una capacidad de tratamiento de 0.150 millones de galones por día 
(MGD), seguido de una tasa de flujo intermedia de 1.150 MGD, y una capacidad final de 
3.150 MGD. 

Se espera que las descargas de la instalación contengan una demanda incluyendo 5 
mg/l de bioquímica de oxígeno de cinco días (CBOD5), 5 mg/l de solidos suspendidos 
totales (TSS),2 mg/nitrógeno amoniacal (NH3-N), 1 mg/l fósforo (P) y desinfección el 
cual reduciran la Escherichia coli. Las aguas residuales domésticas serán tratadas por: 
un tamizado de cabecera, control de olores para cabeceras y estaciónes de recepción 
de desechos de baños portátiles, biorreactores de lodos activados convencionales, 
clarificadores, tanques de retención de lodos, contenedores de deshidratación, 
unidades de desinfección por cloro y luz ultravioleta, filtros terciarios, estación de 
bombeo de efluentes, almacenamiento de efluentes sobre el suelo, medición y descarga 
de la estación de bombeo de efluentes, disposición de lodos en vertederos, y uso 
beneficioso de efluentes en varias actividades comerciales y/o descarga en el Dry 
Creek. El mismo tipo de unidades de tratamiento se utilizará en las tres (3) fases de 
expansión. 

 
 



 

 

TEXAS COMMISSION ON ENVIRONMENTAL QUALITY 

 

NOTICE OF RECEIPT OF APPLICATION AND 
INTENT TO OBTAIN WATER QUALITY PERMIT 

PROPOSED PERMIT NO. WQ0016568001 

APPLICATION. BGICO, LLC, P.O. Box 17126, Austin, Texas 78760, has applied to the Texas 
Commission on Environmental Quality (TCEQ) for proposed Texas Pollutant Discharge 
Elimination System (TPDES) Permit No. WQ0016568001 (EPA I.D. No. TX0146277) to authorize 
the discharge of treated wastewater at a volume not to exceed an annual average flow of 
3,150,000 gallons per day. The domestic wastewater treatment facility will be located at 4400 
Farm-to-Market Road 1327, in the city of Buda, in Travis County, Texas 78610. The discharge 
route will be from the plant site to Dry Creek; thence to Colorado River Below Ladybird 
Lake/Town Lake.  TCEQ received this application on July 9, 2024. The permit application will 
be available for viewing and copying at Creedmoor City Hall, City Administrative Office, 5008 
Hartung Lane, Creedmoor, Texas prior to the date this notice is published in the newspaper. 
The application, including any updates, and associated notices are available electronically at 
the following webpage: https://www.tceq.texas.gov/permitting/wastewater/pending-
permits/tpdes-applications. This link to an electronic map of the site or facility's general 
location is provided as a public courtesy and not part of the application or notice. For the 
exact location, refer to the application. 
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.74213,30.097611&level=18  

ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at:  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
El aviso de idioma alternativo en español está disponible en  
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. 
 

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is 
administratively complete and will conduct a technical review of the application. After 
technical review of the application is complete, the Executive Director may prepare a draft 
permit and will issue a preliminary decision on the application. Notice of the Application 
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice 
will contain the deadline for submitting public comments. 

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a 
public meeting on this application. The purpose of a public meeting is to provide the 
opportunity to submit comments or to ask questions about the application. TCEQ will hold a 
public meeting if the Executive Director determines that there is a significant degree of public 
[...]
Chromium (Hex)    3 
Chromium (Tri) (*1)    N/A 
Copper    2 
Lead    0.5 
Mercury    0.005 
Nickel    2 
Selenium    5 
Silver    0.5 
Thallium    0.5 
Zinc    5 
Cyanide (*2)    10 
Phenols, Total    10 

(*1) Determined by subtracting hexavalent Cr from total Cr. 

(*2) Cyanide, amenable to chlorination or weak-acid dissociable 

  



Attachment A 
WQ0016568001 

BGICO, LLC 
 

TCEQ-10054 (6/1/2017)  
Domestic Wastewater Permit Application, Technical Reports Page 7 of 13 

Table 4.0(2)B – Volatile Compounds 

Pollutant 
AVG 

Effluent 
Conc. (µg/l) 

MAX 
Effluent 

Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

Acrolein    50 

Acrylonitrile    50 

Benzene    10 

Bromoform    10 

Carbon Tetrachloride    2 

Chlorobenzene    10 

Chlorodibromomethane    10 

Chloroethane    50 

2-Chloroethylvinyl Ether    10 

Chloroform    10 
Dichlorobromomethane 
[Bromodichloromethane]    10 

1,1-Dichloroethane    10 

1,2-Dichloroethane    10 

1,1-Dichloroethylene    10 

1,2-Dichloropropane    10 
1,3-Dichloropropylene  
[1,3-Dichloropropene]    10 

1,2-Trans-Dichloroethylene    10 

Ethylbenzene    10 

Methyl Bromide    50 

Methyl Chloride    50 

Methylene Chloride    20 

1,1,2,2-Tetrachloroethane    10 

Tetrachloroethylene    10 

Toluene    10 

1,1,1-Trichloroethane    10 

1,1,2-Trichloroethane    10 

Trichloroethylene    10 

Vinyl Chloride    10 



Attachment A 
WQ0016568001 

BGICO, LLC 
 

TCEQ-10054 (6/1/2017)  
Domestic Wastewater Permit Application, Technical Reports Page 8 of 13 

Table 4.0(2)C – Acid Compounds 
 

Pollutant 
AVG 

Effluent 
Conc. (µg/l) 

MAX 
Effluent 

Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

2-Chlorophenol    10 
2,4-Dichlorophenol    10 
2,4-Dimethylphenol    10 
4,6-Dinitro-o-Cresol    50 
2,4-Dinitrophenol    50 
2-Nitrophenol    20 
4-Nitrophenol    50 
P-Chloro-m-Cresol    10 
Pentalchlorophenol    5 
Phenol    10 
2,4,6-Trichlorophenol    10 

  



Attachment A 
WQ0016568001 

BGICO, LLC 
 

TCEQ-10054 (6/1/2017)  
Domestic Wastewater Permit Application, Technical Reports Page 9 of 13 

Table 4.0(2)D – Base/Neutral Compounds 

Pollutant 
AVG 

Effluent 
Conc. (µg/l) 

MAX 
Effluent 

Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

Acenaphthene    10 
Acenaphthylene    10 
Anthracene    10 
Benzidine    50 
Benzo(a)Anthracene    5 
Benzo(a)Pyrene    5 
3,4-Benzofluoranthene    10 
Benzo(ghi)Perylene    20 
Benzo(k)Fluoranthene    5 
Bis(2-Chloroethoxy)Methane    10 
Bis(2-Chloroethyl)Ether    10 
Bis(2-Chloroisopropyl)Ether    10 
Bis(2-Ethylhexyl)Phthalate    10 
4-Bromophenyl Phenyl Ether    10 
Butyl benzyl Phthalate    10 
2-Chloronaphthalene    10 
4-Chlorophenyl phenyl ether    10 
Chrysene    5 
Dibenzo(a,h)Anthracene    5 
1,2-(o)Dichlorobenzene    10 
1,3-(m)Dichlorobenzene    10 
1,4-(p)Dichlorobenzene    10 
3,3-Dichlorobenzidine    5 
Diethyl Phthalate    10 
Dimethyl Phthalate    10 
Di-n-Butyl Phthalate    10 
2,4-Dinitrotoluene    10 
2,6-Dinitrotoluene    10 
Di-n-Octyl Phthalate    10 
1,2-Diphenylhydrazine (as Azo-
benzene)    20 
Fluoranthene    10 
Fluorene    10 
Hexachlorobenzene    5 
Hexachlorobutadiene    10 
Hexachlorocyclo-pentadiene    10 



Attachment A 
WQ0016568001 

BGICO, LLC 
 

TCEQ-10054 (6/1/2017)  
Domestic Wastewater Permit Application, Technical Reports Page 10 of 13 

Pollutant 
AVG 

Effluent 
Conc. (µg/l) 

MAX 
Effluent 

Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

Hexachloroethane    20 
Indeno(1,2,3-cd)pyrene    5 
Isophorone    10 
Naphthalene    10 
Nitrobenzene    10 
N-Nitrosodimethylamine    50 
N-Nitrosodi-n-Propylamine    20 
N-Nitrosodiphenylamine    20 
Phenanthrene    10 
Pyrene    10 
1,2,4-Trichlorobenzene    10 

  



Attachment A 
WQ0016568001 

BGICO, LLC 
 

TCEQ-10054 (6/1/2017)  
Domestic Wastewater Permit Application, Technical Reports Page 11 of 13 

Table 4.0(2)E - Pesticides 

Pollutant 
AVG 

Effluent 
Conc. (µg/l) 

MAX 
Effluent 

Conc. (µg/l) 

Number of 
Samples 

MAL 
(µg/l) 

Aldrin    0.01 
alpha-BHC (Hexachlorocyclohexane)    0.05 
beta-BHC (Hexachlorocyclohexane)    0.05 
gamma-BHC 
(Hexachlorocyclohexane)    0.05 
delta-BHC (Hexachlorocyclohexane)    0.05 
Chlordane    0.2 
4,4-DDT    0.02 
4,4-DDE    0.1 
4,4,-DDD    0.1 
Dieldrin    0.02 
Endosulfan I (alpha)    0.01 
Endosulfan II (beta)    0.02 
Endosulfan Sulfate    0.1 
Endrin    0.02 
Endrin Aldehyde    0.1 
Heptachlor    0.01 
Heptachlor Epoxide    0.01 
PCB-1242    0.2 
PCB-1254    0.2 
PCB-1221    0.2 
PCB-1232    0.2 
PCB-1248    0.2 
PCB-1260    0.2 
PCB-1016    0.2 
Toxaphene    0.3 

 



Attachment A 
WQ0016568001 

BGICO, LLC 
 

TCEQ-10054 (6/1/2017)  
Domestic Wastewater Permit Application, Technical Reports Page 12 of 13 

Section 3. Dioxin/Furan Compounds 
 
A. Are any of the following compounds used by a contributing industrial user or significant industrial user 

that is part of the collection system for the facility that you have reason to believe are present in the 
influent to the WWTP? 

 Yes ☐    No ☐    
If yes, identify which compound(s) are potentially sent to the facility. 

☐    2,4,5-trichlorophenoxy acetic acid 
 Common Name 2,4,5-T, CASRN 93-76-5 

☐    2-(2,4,5-trichlorophenoxy) propanoic acid 
 Common Name Silvex or 2,4,5-TP, CASRN 93-72-1 

☐    2-(2,4,5-trichlorophenoxy) ethyl 2,2-dichloropropionate 
 Common Name Erbon, CASRN 136-25-4 

☐    0,0-dimethyl 0-(2,4,5-trichlorophenyl) phosphorothioate 
 Common Name Ronnel, CASRN 299-84-3 

☐    2,4,5-trichlorophenol 
 Common Name TCP, CASRN 95-95-4 

☐    hexachlorophene 
 Common Name HCP, CASRN 70-30-4 

For each compound identified, provide a brief description of the conditions of its/their presence at the 
facility. 

 

B. Do you know or have any reason to believe that 2,3,7,8 Tetrachlorodibenzo-P-Dioxin (TCDD) or any 
congeners of TCDD may be present in your effluent? 

 Yes ☐    No ☐    

If yes, provide a brief description of the conditions for its presence. 
 

If you responded yes to either Subsection A or B, complete Table 4.0(2)F. 

For pollutants identified in Table 4.0(2)F, indicate type of sample. 
 Grab ☐    Composite ☐    

Date and time sample(s) collected:  
 
 



Attachment A 
WQ0016568001 

BGICO, LLC 
 

TCEQ-10054 (6/1/2017)  
Domestic Wastewater Permit Application, Technical Reports Page 13 of 13 

TABLE 4.0(2)F - DIOXIN/FURAN COMPOUNDS 

Compound 
Toxic 

Equivalency 
Factors 

Wastewater 
Concentration 

(ppq) 

Wastewater 
Equivalents 

(ppq) 

Sludge 
Concentration 

(ppt) 

Sludge 
Equivalents 

(ppt) 

MAL 
(ppq) 

2,3,7,8 TCDD 1     10 

1,2,3,7,8 PeCDD 0.5     50 

2,3,7,8 HxCDDs 0.1     50 

1,2,3,4,6,7,8 
HpCDD 0.01     50 

2,3,7,8 TCDF 0.1     10 

1,2,3,7,8 PeCDF 0.05     50 

2,3,4,7,8 PeCDF 0.5     50 

2,3,7,8 HxCDFs 0.1     50 

2,3,4,7,8 HpCDFs 0.01     50 

OCDD 0.0003     100 

OCDF 0.0003     100 

PCB 77 0.0001     0.5 

PCB 81 0.0003     0.5 

PCB 126 0.1     0.5 

PCB 169 0.03     0.5 

Total       

 



 

 

FACT SHEET AND EXECUTIVE DIRECTOR’S PRELIMINARY DECISION 
 
For draft Texas Pollutant Discharge Elimination System (TPDES) Permit No. WQ0016568001, 
EPA I.D. No. TX0146277, to discharge to water in the state.  
 
Issuing Office: Texas Commission on Environmental Quality 
 P.O. Box 13087 
 Austin, Texas 78711-3087 
 
Applicant: BGICO, LLC 
 P.O. Box 17126 
 Austin, Texas 78760 
 
Prepared By: Abdur Rahim 

Municipal Permits Team 
Wastewater Permitting Section (MC 148) 
Water Quality Division 
(512) 239-0504 

 
Date: March 19, 2025 
 
Permit Action: New Permit 
 
1. EXECUTIVE DIRECTOR RECOMMENDATION 
 

The Executive Director has made a preliminary decision that this permit, if issued, meets 
all statutory and regulatory requirements. The draft permit includes an expiration date 
of five years from the date of issuance.  

 
2. APPLICANT ACTIVITY 
 

The applicant has applied to the Texas Commission on Environmental Quality (TCEQ) 
for a new permit to authorize the discharge of treated domestic wastewater at a daily 
average flow not to exceed 0.15 million gallons per day (MGD) in the Interim I phase, an 
annual average flow not to exceed 1.15 MGD in the Interim II phase, and an annual 
average flow not to exceed 3.15 MGD in the Final phase. The proposed wastewater 
treatment facility will serve Southeastern Travis County, including the City of Creedmoor 
and surrounding subdivisions. 

 
3. FACILITY AND DISCHARGE LOCATION 

 
The plant site is located at 4400 Farm-to-Market Road 1327, Buda, in Travis County, 
Texas 78610.  

 
 Outfall Location: 

Outfall Number Latitude Longitude 
001 30.100382 N 97.741027 W 

 
 The treated effluent is discharged to an unnamed tributary, thence to Dry Creek, thence 

to Colorado River Below Lady Bird Lake/Town Lake in Segment No. 1428 of the 



BGICO, LLC TPDES Permit No. WQ0016568001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 2 
 

Colorado River Basin. The unclassified receiving water uses are  limited aquatic life use 
for the unnamed tributary and Dry Creek. The designated uses for Segment No. 1428 are 
primary contact recreation, public water supply, and exceptional aquatic life use. 

 
4. TREATMENT PROCESS DESCRIPTION AND SEWAGE SLUDGE DISPOSAL 
 

The BGICO LLC Wastewater Treatment Facility will be an activated sludge process plant 
operated in the conventional mode. Treatment units in the Interim I phase will include a 
bar screen, a RAS mixing basin, two aeration basins, a final clarifier, two sludge holding 
basins, and an ultraviolet (UV) disinfection system. Treatment units in the Interim II 
phase will include a bar screen, a RAS mixing basin, two aeration basins, two final 
clarifiers, two sludge holding basins, and an ultraviolet (UV) disinfection system. 
Treatment units in the Final phase will include a bar screen, two RAS mixing basins, four 
aeration basins, four final clarifiers, four sludge holding basins, and an ultraviolet (UV) 
disinfection system. The facility has not been constructed. 
 
Sludge generated from the treatment facility is hauled by a registered transporter and 
disposed of at a TCEQ-permitted landfill, Municipal Solid Waste Disposal, Permit No. 
2123, in Travis County.  The draft permit also authorizes the disposal of sludge at a 
TCEQ-authorized land application site, co-disposal landfill, wastewater treatment 
facility, or facility that further processes sludge. 
 

5. SUMMARY OF SELF-REPORTED EFFLUENT ANALYSES 
 

Self-reporting data is not available since the facility is not in operation. 
 
6. DRAFT PERMIT CONDITIONS AND MONITORING REQUIREMENTS 

 
The effluent limitations and monitoring requirements for those parameters that are 
limited in the draft permit are as follows: 

 
A. INTERIM I PHASE EFFLUENT LIMITATIONS AND MONITORING 

REQUIREMENTS 
 
The daily average flow of effluent shall not exceed 0.15 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 417 gallons 
per minute (gpm). 

 
Parameter                 30-Day Average 7-Day          

Average 
Daily  

Maximum 
 mg/l lbs/day mg/l mg/l 
CBOD5 5 6.3 10 20 
TSS 5 6.3 10 20 
NH3-N 2 2.5 5 10 
Total Phosphorus 0.5 0.63 1 2 
DO (minimum)  5.0 N/A N/A N/A 
E. coli, CFU or MPN 
per 100 ml 

126 N/A N/A N/A 

 
The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per month by grab sample. There shall be no 



BGICO, LLC TPDES Permit No. WQ0016568001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 3 
 

discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 

 
 The permittee shall utilize an Ultraviolet Light (UV) system for disinfection 

purposes.  An equivalent method of disinfection may be substituted only with prior 
approval of the Executive Director. 

  
Parameter Monitoring Requirement 
Flow, MGD Continuous 
CBOD5 One/week 
TSS One/week 
NH3-N  One/week 
Total P One/week 
DO One/week 
E. coli Five/week 

 
B.   INTERIM II PHASE EFFLUENT LIMITATIONS AND MONITORING 

REQUIREMENTS 
 

The annual average flow of effluent shall not exceed 1.15 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 3,194 gpm. 
 
Parameter               30-Day Average 7-Day 

Average 
   Daily  
Maximum 

 mg/l lbs/day mg/l mg/l 
CBOD5  5 48 10 20 
TSS 5 48 10 20 
NH3-N 2 19 5 10 
Total Phosphorus 0.5   4.8 1 2 
DO (minimum)  5.0 N/A N/A N/A 
E. coli, CFU or 
MPN/100 ml 

126 N/A N/A 399 

 
The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per week by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 

 
 The permittee shall utilize an Ultraviolet Light (UV) system for disinfection 

purposes. An equivalent method of disinfection may be substituted only with prior 
approval of the Executive Director.  

 
 Parameter Monitoring Requirement 

Flow, MGD Continuous 
CBOD5 Two/week 
TSS Two/week 
NH3-N  Two/week 
Total P Two/week 
DO Two/week 
E. coli Daily 

 



BGICO, LLC TPDES Permit No. WQ0016568001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 4 
 

 
 

C.   FINAL PHASE EFFLUENT LIMITATIONS AND MONITORING 
REQUIREMENTS 

 
The annual average flow of effluent shall not exceed 3.15 MGD, nor shall the 
average discharge during any two-hour period (2-hour peak) exceed 8,750 gpm. 
 
Parameter               30-Day Average 7-Day 

Average 
   Daily  
Maximum 

 mg/l lbs/day mg/l mg/l 
CBOD5  5 131 10 20 
TSS 5 131 10 20 
NH3-N 2 53 5 10 
Total Phosphorus 0.5   13 1 2 
DO (minimum)  5.0 N/A N/A N/A 
E. coli, CFU or 
MPN/100 ml 

126 N/A N/A 399 

 
The pH shall not be less than 6.0 standard units nor greater than 9.0 standard 
units and shall be monitored once per week by grab sample. There shall be no 
discharge of floating solids or visible foam in other than trace amounts and no 
discharge of visible oil. 

 
 The permittee shall utilize an Ultraviolet Light (UV) system for disinfection 

purposes. An equivalent method of disinfection may be substituted only with prior 
approval of the Executive Director.  

 
 Parameter Monitoring Requirement 

Flow, MGD Continuous 
CBOD5 Two/week 
TSS Two/week 
NH3-N  Two/week 
Total P Two/week 
DO Two/week 
E. coli Daily 

 
D. SEWAGE SLUDGE REQUIREMENTS 
 

The draft permit includes Sludge Provisions according to the requirements of 30 
TAC Chapter 312, Sludge Use, Disposal, and Transportation. Sludge generated 
from the treatment facility is hauled by a registered transporter and disposed of 
at a TCEQ-permitted landfill, Municipal Solid Waste Disposal, Permit No. 2123, 
in Travis County.  The draft permit also authorizes the disposal of sludge at a 
TCEQ-authorized land application site, co-disposal landfill, wastewater treatment 
facility, or facility that further processes sludge. 
 

E.   WHOLE EFFLUENT TOXICITY (BIOMONITORING) REQUIREMENTS 
 

(1) The draft permit includes chronic freshwater biomonitoring requirements 
as follows. The permit requires five dilutions in addition to the control 



BGICO, LLC TPDES Permit No. WQ0016568001 
Fact Sheet and Executive Director’s Preliminary Decision 
 

Page 5 
 

(0% effluent) to be used in the toxicity tests. These additional effluent 
concentrations shall be 32%, 42%, 56%, 75%, and 100%. The low-flow 
effluent concentration (critical dilution) is defined as 100% effluent. The 
critical dilution is in accordance with the “Aquatic Life Criteria” section of 
the “Water Quality Based Effluent Limitations/Conditions” section. 

 
(a) Chronic static renewal survival and reproduction test using the 

water flea (Ceriodaphnia dubia). The frequency of the testing is 
once per quarter for at least the first year of testing, after which 
the permittee may apply for a testing frequency reduction. 

 
(b) Chronic static renewal 7-day larval survival and growth test using 

the fathead minnow (Pimephales promelas). The frequency of the 